



Test on Sandwich Panl

App. No.	1518/2019 -B (2/2)	Date:	11\6\2019
Name of Ministry :	--	ON:	22\4\2019
Applicant's Name:	شركة الأشغال والبناء (القطامي)	Lab NO. :	27\2019
Contract no & contractor	--		
Description of Sample:	Pu Sandwich Panl (5cm) thickness		

- Water absorption after 24 hours immersion:

Sample no	Water absorption %
1	0.4199 %
2	0.3113 %
3	0.2974 %
Average	0.3429 %

REMARK : 1- Result represents only the sample submitted for test.

DIRECTOR CONST.LABS DEPARTMENT

د. خديجة ظاهر المطيري

Dr. Khadija AL - Mutairi

مدير إدارة مختبرات الإنشاءات